l_D M BARD'N Eroup: 1IM

A KOHLER. COMPAN'Engine: 1IM 250 Drawing: L

CONTROLS
POS. |CODE DESCRIPTION Qty
R » see Pos.L 5 0
2 5200.606 lever 1
3 3203.038 nut M 5x0,8 1
4 9©790.028 screw M 5 x 10 2
5 2750.282 hand control cover 1
6 1165.006 circlip diam. 7 1
7 5200.202 lever 1
8 5680.119 spring 1
9 6140.137 pin 1
10 3200.015 wing nut 1
11 (———— » see Pos.L 5 0
12 7626.054 washer diam. 5,3 1
13 K————— » see Pos.L 5 0
15 5655.047 governor spring std 1
15 5655.108 governor spring for generating sets 1500/3000 rpm 1
16 1760.034 bolt M 6 x 25 1
16 1760.086 bolt M 6x30 1
17 3240.008 nut M 6 1
18 1557.058 nut 1
19 1760.082 bolt M 6 x 35 1
20 4680.039 gasket 1
21 7951.109 BREATHER BOx 1
22 5976.005 filtering element 1
23 4680.039 gasket 1
24 9695.013 breather valve 1
25 2690.046 breather cap 1
25 2690.288 breather cap (denoised type) 1
26 9790.039 screw M 6 x 12 1
27 580.023 breather line 1
28 2691.051 remote control cover 1
29 5830.119 nut 1
30 180.191 adjuster M 6 1
31 3240.009 nut M 6 1

printed by LOMBARDINI:

11/08/2010 -

1




Engine: 1IM 250 Drawing: L.

29
,,f/’f’ (}.5|1*"l|\ AN
4 )5 20 21 22 23
o ’ J// n o W\

6 7 8 9 24 32

YA 25 26 27

[ A
»

printed by LOMBARDINI: 11/08/2010



